## PHARMACY

## **Contacting a Pharmacist**

Monday – F 9am -5pm	riday	Saturday & Sunday 10.30 – 4pm	Out of hours	
ACCU ward j (Susan, Laur	•	Weekend pharmacy team	On Call Pharmacist	
Bleeps: Extension:	4E (1193) 4F (1667) 60135	Extension: 42323	Via switch	

## Pharmacy Induction

A talk for ACCU doctors can be found here:

<u>I:\surgery & anaes\ACCU\ACCU Trainees\Induction\Pharmacy Introduction</u> <u>for ACCU Drs.ppt</u>

This contains useful medicines related information. A brief summary of the important policies can be found below.

## Drug Charts

- ACCU drug charts should be used for all patients
- Please ensure drug charts are re-written in a timely manner during the dayshift there's nothing worse than having to do them overnight.
- Always complete the allergies section accurately (including detailing the nature of the allergic reaction, if known)

	ALLERGIES & ADVER	SE DRUG REAC	<b>FION</b>	ONS (ADR)		HOSPITAL NO.
	DRUG / OTHER ALLERGENS	REACTION	SOURCE	INITIAL & DATE		SURNAME
Attach VLLERGY Sticker	Hil Known Dreg (er other)	Not Possible to Ascertain			ŀ	FORENAME
Attl					╟	DATE OF BIRTH SEX M F
						DATE OF BIRTH SEX M F
	Condition(s) where medications are centraindicat	d7				Weight (kg) Height (an) BSA(m+)

- Print the name of the medication and do not use commercial names (e.g. Augmentin / Tazocin)
- Print your name next to your signature
- Always double check and sign the "allergies checked" box for every drug prescribed
- For ease, the drug charts have pre-printed sections but signatures and start dates are still required



#### **Prescribing Issues**

A table of routine prescriptions on ACCU can be found in the policies and guidelines folder at:

#### I:\surgery & anaes\ACCU\Policies and Guidelines\Medicines

This covers MRSA prophylaxis, thromboprophylaxis, eye protection, GI protection, mouthcare and Arterial/CVC flush.

Drug	Dose	Route	Frequency	Comments	
Chlorhexidine body wipes	✓	Topical	OD	MRSA prevention protocol	
Corsodyl dental gel (chlorhexidine)	~	Topical	QDS	VAP prevention, mouth care protocol.	
Lacrilube	~	Topical eyes	QDS	If sedated/low GCS	
Ranitidine	50mg	IV	TDS	Until absorbing full feed.	
or Lanzoprazole	30mg	NG	OD	If admitted on it / high risk for GI bleed.	
or Pantoprazole	40mg	IV	OD		
NaCl 0.9% flush bag	500mls	for arterial & CVC flush.	-	On continuous IV infusion page.	
Consider: TEDS Flotrons Tinzaparin	Weight based	s/c	OD	If not contra-indicated. Reduce dose in renal impairment or less than 50kg Increase dose if >109kg	

#### Links to Medicines Related Policies

# Location of policies





## • IV guide

## **1** – from the intranet home page



2

		guidelines	
Incident reporting	Datix	Datix	Datix
NHS Spine Portal	Spine portal	Spine portal	Spine portal
On-call rotas	N/A	RotaWatch	N/A
Pathology	TQuest Keystone	Scroll down to the Pharmacy section and the link highlighted by the red box	w results: Cyberlab ernative link to iberlab storic: Pathfinder
Payroll/Time Capture	kronos	Use MAPS via desktop icons	guide PDC BNF Formulary
Pharmacy	BNF Formulary Complete Adult injectables monographs on	BNF Formulary Complete Adult injectables monographs on Medusa	Adult injectables
	Medusa Paediatric Injectables monographs on Medusa	Paediatric injectables monographs on Medusa Dispensary eTTA list	Medusa Paediatric injectables monographs on Medusa
Phone book	Phone book	Phone book	Phone book
Qlikview (for Integrated Performance Framework)	Qlikview	Qlikview	Qlikview
Q-Pulse Web Services	N/A	Q-Pulse Web	N/A

## Electrolytes

Electrolyte administration on ACCU is different to that on the general wards **This policy is currently under review but can be found here:** 

http://rl1vmsps02/BHFileshare/Shared%20Documents/All%20Trust/Pharma cy%20Intranet/BLT/Critical%20Care/Electrolyte%20Administration.pdf

p (Mino and )A-Diffiance	ex/Drugther-pyrioritical-annersed/docum	ntrik 200% 20pskom % 20an (% 2	Oprocedures/Electroloty%204dranetration.pdf	A A A Anala
Feroitas mito				
bketranet/A-C/Pharmany)	Dugherapynotick.			19+0-@+0He
0-10-4	1 /2 8 8 115 -	H 🗶 (Pre	5	
Down and The Local	on NHS Trust, Critical Care Unit			During
Barts and The Londs				Page 1 of 2
	Admir		electrolytes on the A	auit
		Critica	I Care Unit	
Administrat	ion of intravenous ele	ctrolytes MUST	be accurately controlled using a	rate controlled syringe
7 Gali Contana Ma	ten er bredetensus en		netric infusion pump	the conceres strade
	If a patient is abs		onsider NG administration of el	ectrolytes
	and the second se	100 Bar 100	and the second second second	and the second
Electrolyte	Products	Indication	Administration	Notes
Potassium	Pre-made Potassium Chipride etimmol or	To maintain potassium level	IV CENTRALLY: Ether 20mmol or 40mmol in 100ml	MAXIMUM FATE is 40mmol per
	20mmol in 100ml Sodium	between 4.5-	Sodium Chloride 0.9% over 60 minutes	hour with continuous ECG
	Chloride 0.9%	5.0mmol/L	according to potassium level.	monitoring
	120200-00000-000	If K' < 4.0mmol L give 40mmol	IV PERPHERALLY: 40mmol/1000ml – standard bags can be	NB: Bags are no longer available in glucose 5%, so should be made on
	(Potasium Chloride concentrate, Starlie 15%	If K' 4.0-4.4mmol L	supplied by pharmacy	an individual basis if required.
	(20mmdi/10mil) ampoules are	give 20mmol	NC: Sando-K: each effervescent tablet	USE & STANDARD PRE-MADE
	also avalablet		contains 12mmol K*	BAG IF POSSIBLE
	Magnesium Sulphate 50%	Tomantain	W CENTRALLY:	CONTRACT OF CHARGE AND A CONTRACT ON A CONTRACT OF CHARGE AND A CONTRACT AND A CONTRACT OF CHARGE AND A CONTRACT AND A CONTRACTACT AND A CONTRACT AND A CONT
Magnesium		magnesium level	Give 20mmol Mg <sup>2*</sup> in 100ml Sodium	MAXIMUM FATE is 36mmol (9g)
Magnesium	(= 5g (20mmol) in 10ml) amouvie		Chloride 0.9% over 60 minutes	Der Dour
Magnesium	(= 5g (20mmol) in 10ml) ampoule	between 0.7- 1.0mmol/L	Chloride 0.9% over 60 minutes	per hour
Magnesium		between 0.7-	Chloride 0.9% over 60 minutes // PERDY/ERALLY: # via peripheral line give 20mmol in 250mil	MAXIMUM CONCENTRATION
Magnesium		between 0.7-	N PERIPHERALLY:	MAXIMUM CONCENTRATION centrally and peripherally is 20% (+ 0.6mmol/ml)
Magnesium		between 0.7-	IV PERPHERALLY: If via peripheral line give 20mmol in 250ml Sodium Chloride 0.9% over 2 hours.	MAXIMUM CONCENTRATION contrally and peripherally is 20% (=
Magnesium		between 0.7-	N/ PERPHERALLY: If via perpheral line give 20mmol in 250mi	MAXIMUM CONCENTRATION centrally and peripherally is 20% (= 0.6mmolimi) E.g. add minimum of 15ml sodium
Magnesium		between 0.7-	IV PERPHERALLY: # via peripheral line give 20mmol in 250mil Sodium Chloride 0.9% over 2 hours. In renal patients start with lower doses of	MAXIMUM CONCENTRATION certrally and peripherally is 20% (= 0.8mmol/ml) E.g. add minimum of 15mi acdium chloride 0.9% to 10ml of 50%

Writen by Unula Allen, ICU Pharmacist Checked by Arga Richter, ICU Pharmacist

August 2006



#### • Low Molecular Weight Heparin

• Thromboprophylaxis and treatment – **Tinzaparin (innohep®)** 

Tinzaparin thromboprophylaxis in standard patients					
< 50kg	51-109kg	110-149kg	≥150kg		
3500 units od	4500 units od	7000unit od	9000 units od		



#### • ACS – FONDAPARINUX

See separate guidance

#### • Prokinetics

- If a patient is not absorbing their feed prescribe metoclopramide 10mg IV tds (reduced to 5mg IV tds if less than 50kg).
- Prescriptions should be regularly reviewed and stopped as soon as possible with a 5 day maximum in routine cases.

http://rl1vmsps02/BHFileshare/Shared%20Documents/All%20Trust/Pharmac y%20Intranet/BLT/Surgery%20and%20anaesthetics/Prokinetics.doc

## Antibiotics



## MICROGUIDE - See infection control section

When prescribing antibiotics in penicillin allergy please refer to the traffic light poster:





#### • Renal doses for antibiotics

 $\circ~$  This pharmacy guide can be used as a starting point when prescribing in renal impairment

http://rl1vmsps02/BHFileshare/Shared%20Documents/All%20Trust/Pharmac y%20Intranet/BLT/Antimicrobial/Dosing%20in%20renal%20impairment.doc

#### Vancomycin

Continuous vancomycin infusions are used on ACCU

#### **Key points:**

- Continuous infusions are not suitable for end stage renal patients who are normally on PD/HD unless they are receiving CVVH/HDF (intermittent dosing should be used in ESRD)
- Ensure allergies are checked before prescribing
- All patients require a loading dose unless they have received intermittent vancomycin preadmission
- In cases of previous vancomycin use, a level must be done before prescribing the loading dose for the infusion (if they level is in range no loading dose is required)
- The loading dose is prescribed on the stat side and the continuous infusion is prescribed on the infusion page.
- Bolus dose is 25mg/kg (max of 2g). There is one standard concentration and a standard starting rate for the continuous infusion. The first level will be sent after 12 hours and the rate adjusted accordingly.
- Daily vancomycin levels are done and the infusion rate is altered accordingly (target concentration range 15-20mg/L)

#### Current policy:

Access via medusa on the intranet

🕞 🔵 🗢 🔯 http://www.injguide.nhs.uk/LocalDisplay.asp	and the second sec	👻 🐓 🗙 📴 Bing	<b>ب</b> م
File Edit View Favorites Tools Help			
👷 Favorites 🛛 👍 🔊 Home 🕀 Home - electronic Medici 🔞	BartsHealth - citrix Cloud 🧿 Contact - LAWSON PRAC 📴 Cerner Care Ac	count - Lo 🔛 Educational Programme	
💖 Local Guide display Page		🧌 🕶 🖾 👻 🖶 🕶 Page 🕶 Saf	fety 🕶 Tools 👻 🔞 👻 🧧
Medusa Inje	ectable Medicines Guide	Home Page   Inj Med Guide   Local	Guide   Logout
Drug	Link		
Vancomycin	See Barts local guidance <u>Vancomycin monograph</u> <u>Vancomycin CONTINUOUS Infusio</u>	n (Adult Critical Care Only)	
LV1/T1/1/1			
Further details can be found in the injectable Medi Vancomycin - Intravenous	cines guide (Medusa) via the following links:		





## **Emergency Drug Box**

There are THREE silver-lidded Tupperware boxes in the pharmacy fridge on ACCU for use in EMERGENCY AIRWAY SITUATIONS.

These boxes MUST NOT be used for routine airway management on ACCU

The boxes contain propofol, etomidate, suxamethonium, rocuronium, atropine and metaraminol along with pre-labelled syringes and drawing-up needles. The drugs should not be drawn up until needed for clinical use.

The task of checking that the boxes are stocked sealed and up to date should be allocated to a specific trainee during the morning drill **(usually the first runner)** and this task should be performed immediately after handover.

Restocking the drug box after use is the responsibility of the DOCTOR using the drugs and should be completed as soon as possible after the emergency is resolved so that the drugs are immediately available if there is another airway emergency.